
 

6860 Cortona Dr.  •   Goleta, CA 93117  •   Phone (805) 685 9100  •   Fax (805) 685 9105 
 www.cleanwatertech.com    

Page 1 

CASE STUDY: FISH PROCESSING PLANT WASTEWATER TREATMENT 

 
 

1Miroslav Colic, Clean Water Technology, Inc. 
       Wade Morse, Clean Water Technology, Inc. 
        Jason Hicks, Clean water Technology, Inc. 

Ariel Lechter, Clean Water Technology, Inc. 
Jan D. Miller, University of Utah 

1Clean Water Technology, Inc. 
6860 Cortona Dr., Building A 

Goleta, CA 93117 
 
 
 

ABSTRACT 
 
This presentation describes the full scale installation of a wastewater treatment system at the 
Ocean Gold Seafood (�OCS�) plant in Westport, Washington, USA.  Local Government requires 
[...]
flocculants downstream.  Higher molecular weight and crosslinked polyamines  (weight over 
50,000 D) interfered with the performance of flocculants, and surprisingly were less efficient in 
coagulating wastewater colloidal contaminants.  If combination of ferric and polyamine 
coagulants are needed, it is often better to add them separately then as a blend.  Blend coagulants 
contain fixed ratio of ferric to polyamine coagulants.  However, when treating changing 
wastewater influents, the ratio of amount of ferric and polyamine ions can vary quite 
significantly.  From economic standpoint, blend coagulants are also very expensive.   
 
Flocculants are the key component of any successful flotation wastewater treatment.  We tested 
granular, emulsion, direct dispersion and brine flocculants.  Flocculants with molecular weight 
between 1,000,000 D and 70,000,000 D were tested.  Flocculants with charge (mole%) between 
2 and 100% were tested and the effects of ionic strength (salinity, temperature, pH and surfactant 
present were studied).  In all cases studied, granular high molecular weight, high charge 
polyacrylamides performed best.  Such reagents yielded best flocs, sludge with the highest % 
solids, and least amount of TSS in the effluent.  Dual flocculant approach in which addition of 
cationic flocculant is followed by addition of anionic flocculant always yielded the best 
performance.  Emulsion flocculants produced smaller flocs, sludge with less solids and more 
TSS in the effluent.  The higher the % active polymer in the emulsion, the better the 
performance.  The same applies for brine and direct dispersion flocculants.  Granular high charge 
(50% or more), high molecular weight (5,000,000 D or higher), cationic polyacrylamides were 
always the cheapest solution, with the best performance, and lowest dosage needed for efficient 
flocculation.  At high temperature (over 40o Celsius) or high salinity (over 10, 000 
micromhos/cm) cationic flocculants could not flocculate colloidal components anymore.  
Cationic polayamine coagulants were then used to overcharge colloids with the subsequent 
addition of granular or emulsion ultrahigh molecular weight polyacrylamides.  Medium charge 
mole % (20-30%) or very high charge % flocculants (100%) were needed to achieve flocculation 
at high salinity. 
 
Pilot Studies 
 
The above-described BAF centrifugal flotation with sparged air system was tested at 
Empacadora Mar fish processing plant in Ensenada, Baja California, Mexico.  This plant is 
processing sardines and tuna for canning and also includes fishmeal-processing facilities.  The 
COD and TSS at Empacadora Mar plant can reach extremely high levels, even 400,000 ppm of 
COD and 45,000 ppm of TSS.  Average wastewater COD range from 10,000 mg/l to 80,000 
mg/l, TSS range from 200 mg/l to 15,000 mg/l.  Wastewater generated at Empacadora Mar 
originates from several plant processes.  Main wastewater streams come from thawing, gutting, 
steam cooking, pepper roasting, and floor cleaning operations.  Filtration through 1-micron filter 
paper (Whatman 50) identified that in average 70-80% of pollutants are in suspended form.  The 
remaining 20-30% contaminants in dissolved form are mainly proteins.   



 

6860 Cortona Dr.  •   Goleta, CA 93117  •   Phone (805) 685 9100  •   Fax (805) 685 9105 
 www.cleanwatertech.com    

Page 21 

 
The BAF system was continuously operated for more than 60 working days.  Average flow rates 
used during tests ranged from 100 � 110 GPM, peak flow rate used was 250 GPM.  The 
dimensions of the BAF units are 4 feet wide, 12 feet long and 8 feet high.  The TSS in the 
influent during this period varied between 200 and 15,000 mg/l.  The TSS in the effluent ranged 
between 40 and 180 mg/l, with average around 110 mg/l.  COD�s of the influent wastewater 
ranged between 1,000 and 80,000 mg/l.  COD in the effluent ranged between 6,000 and 12,000 
mg/l.  Turbidities of the influent were higher than 1,000 NTU.  Turbidities of the effluent ranged 
between 8 and 110 NTU. This indicated that most suspended and colloidal materials were 
removed.  As expected, dissolved proteins could not be removed from the wastewater.  The 
efficiency of TSS removal ranged from 85 % for water with light TSS loads (< 1,000 mg/l) to 
99.5% for heavy load influent (up to 30,000 mg/l).  The efficiency of COD removal ranged from 
37% to 82%.  As expected, influents with low TSS could not be treated successfully, since most 
materials in such wastewater streams were dissolved proteins.  The sludge produced by the BAF 
system contained between 5 and 14% of solids.  After overnight drainage, the sludge can be 
concentrated to over 20%.  Such sludge was easily dried to over 80% solids in dry sunny Baja 
California weather.   
 
Numerous coagulants and flocculants were tested in this pilot study.  The best, and economically 
most feasible treatment was achieved with ferric chloride as coagulant (120 mg/l average 
dosage) followed by high molecular weight granular cationic polyacrylamide (55 mg/l average 
dosage).  Dual flocculant approach (high molecular weight granular cationic polyacryalamide 
followed by anionic high molecular weight polyacrylamide) consistently produced best TSS and 
COD removal rates, and sludge with the highest solids loading.   
 
Filtration through 1-micron filter was used to follow the efficiency of the flocculation in removal 
of submicron and nanocolloids.  Average particle size of filtered wastewater influent was 725 
nm.  Upon dual flocculant flocculation, the average particle size increased to 2.2 microns.  This 
is far below the size of even the smallest bubbles that can be produced in any flotation system 
(15 microns with electroflotation). It is apparent from these studies that other technologies such 
as nanofiltration or aerobic bioreactor treatment should be considered for the removal of 
dissolved materials from seafood processing wastewater.  After the BAF treatment, average 
COD�s still exceeded 6,000 ppm and could be as high as 12,000 ppm occasionally.  Our 
preliminary nanofiltration studies with GE Osmonics membranes showed that COD�s could be 
reduced less than 1,000 ppm.  The concentrated proteins (2-4%) can then be processed into fish 
food.  However, most seafood processing plants find membrane filtration processes too 
expensive due to large amounts of wastewater and high surface area of membranes needed to 
avoid membrane fouling. 
 
 
 
 
 
CASE STUDY:  FULL SCALE INSTALLATION AT OCEAN GOLD SEAFOOD 
PROCESSING PLANT 
 



 

6860 Cortona Dr.  •   Goleta, CA 93117  •   Phone (805) 685 9100  •   Fax (805) 685 9105 
 www.cleanwatertech.com    

Page 22 

The knowledge resulting from laboratory and pilot plant studies has been implemented in several 
full-scale installations.  This presentation describes the full-scale installation at Ocean Gold 
Seafood (OCS) plant in Westport, Washington, US.  Ocean Gold Seafood Inc. is one of the 
larger fish processing companies in the Pacific Northwest.  It processes up to 1.5 million lbs of 
fish per day.  The main current products are pacific whiting fish and Dungeness crabs.  Boat 
unloading as well as fish and crab gutting, cleaning and storage result in production of up to 
750,000 gallons of wastewater per day.  Local Government requires that fish processors remove 
TSS, FOGs and colloidal materials in order to allow for efficient chlorination for subsequent 
fecal coliform removal.  OCS plant had only a limited amount of space for wastewater treatment 
system.  CWT and OCS teams designed the system with underground equalization and clean 
water collection/chlorination tanks (11,000 gallons each), 1/8 inch self � cleaning rotating drum 
perforated sheet screens (500 microns openings), coagulation, flocculation, hybrid dissolved air � 
centrifugal flotation (the GEM System), and chlorination � dechlorination.  Figure 8 presents 
schematic illustrations of the implemented system.  The GEM System built to treat 500 GPM of 
wastewater required only 8� - 16� area.  Figure 9 is a photograph of the actual GEM System 
installed at the OCS plant.   
 
Coagulation, flocculation and GEM System flotation have been described in detail earlier in this 
manuscript.  OCS team did not have approval for handling acids and caustic, consequently the 
pH of wastewater was �as received�.  Most of the time, the pH is in the neutral range between 
7.1 and 7.85.   Ferric sulfate is used as coagulant to remove traces of blood color from 
wastewater.  Dual flocculant approach described earlier is used to flocculate the particulates, 
while simultaneously nucleating bubbles inside the hydrocyclone columns of the GEM System.  
Ferric sulfate dosage is kept low (20 mg/l) to avoid bulky wet sludge production.  Dosage of 
anionic flocculant is kept constant at 10 mg/l.  Dosage of cationic flocculant is varied to satisfy 
charge requirement.  This produces large porous flocs that are easy to float and drain up to 22% 
of solids loading in sludge.  Removal of TSS and FOGs also significantly reduces odor 
problems.   
 
During pacific whiting processing season, TSS can vary between 50 and 3,000 mg/l, and CODs 
between 2,000 and 30,000 mg/l.  After treatment, average TSS were 10-20 mg/l, FOGs 1mg/l 
and COD�s 2,000 mg/l.  This allows for the successful breakpoint chlorination (25-50 mg/l of 
chlorine needed) and dechlorination, and fecal coliform removal to less than 200 per ml 
(99.995% reduction).  As already explained earlier, numerous coagulation and flocculation 
strategies were tested.  However, no chemical treatment was successful in removing more than 
20% of proteins.   
 
During crab processing season, conductivity of wastewater was high, and varied between 6,000 
and 22,000 micromhos/cm.  Dissolved sodium calcium, chloride and sulfate ions interfere with 
the activation and flocculation performance of polyacrylamide flocculants.  New generation of 
ultrahigh molecular weight anionic polyacrylamide was used to flocculate particulates in such 
streams.  Ferric and cationic polyamine coagulants were used to overcharge initially negatively  



 

6860 Cortona Dr.  •   Goleta, CA 93117  •   Phone (805) 685 9100  •   Fax (805) 685 9105 
 www.cleanwatertech.com    

Page 23 

 
 
 
Figure 8. Schematic presentation of the Ocean Gold Wastewater Treatment System. 
 
charged particulates from wastewater, prior to adding anionic polyacrylamide.  Surprisingly, 
adding small amount of cationic granular high molecular weight polyacrylamide improved 
flocculation process.  The pH of wastewater was around 7.8.  Once again ferric dosage was kept 
low, at 20 mg/l.  Quaternary polyamine dosage was varied depending on the strength of 
wastewater.  The dosage of cationic and anionic polyacrylamide was kept at 10 mg/l.   
 
The variable mixing energy inside hydrocylone heads of the GEM Systems was adjusted to 
accommodate mixing of ultrahigh molecular weight flocculant, without breaking polymeric 
chains.  Moreover, coagulation and flocculation process inside the GEM System occurred in less 
than 10 seconds, as compared to 5-20 minutes mixing needed in classical impeller based mixing 
systems with similar reagents.   
 
The TSS during crab processing season varied between 100 and 2,800 mg/l, CODs between 800 
and 8,800 mg/l.  After treatment, TSS was consistently between 10 and 30 mg/l, while CODs 
varied between 500 and 6,600 mg/l.  Once again, the GEM System was very efficient in 
removing TSS and FOGs almost completely.  As it was described earlier, dissolved proteins 
could not be removed.   
 
The GEM System has been successfully used since 2004 without upsets.  Screens occasionally 
overflow, when fish scales plug holes.  Screens with 500 microns openings are probably too 



 

6860 Cortona Dr.  •   Goleta, CA 93117  •   Phone (805) 685 9100  •   Fax (805) 685 9105 
 www.cleanwatertech.com    

Page 24 

tight, and in the future screens with 800 or 1,500 microns openings will be installed.  Pipes and 
collection tanks after the GEM System have to be kept clean in order to avoid solids 
accumulation (storm drain flows, screen overflow).  TSS in effluent has to be kept at minimum 
in order to achieve successful breakpoint chlorination.  It would also be economically feasible to 
obtain a permit for sulfuric acid storage and handling.  Lowering wastewater pH to 5.5 can save 
more than 50% in consumption and cost of coagulants and flocculants.   
 
 

 
 
 
Figure 9.  Actual photo of the wastewater treatment system at the Ocean Gold plant. 
 
 
CONCLUSIONS 
 
Seafood processing wastewater contains high amounts of contaminants such as TSS, FOGs, 
COD, BOD and microorganisms.  The most objectionable and environmentally unfriendly 
pollutants are TSS, FOGs and microorganisms.  Removal of these contaminants can significantly 
reduce the impact that the industry has on adjacent bodies of water such as rivers, lakes, oceans 
etc. 
 



 

6860 Cortona Dr.  •   Goleta, CA 93117  •   Phone (805) 685 9100  •   Fax (805) 685 9105 
 www.cleanwatertech.com    

Page 25 

The system that included screens, hybrid centrifugal � dissolved air flotation (the GEM System), 
coagulation, flocculation and breakpoint chlorination/dechlorination significantly reduced or 
eliminated such pollutants from wastewater.  The efficiency of TSS and FOGs removal reached 
99%.  The reduction of COD/BODs depends on the amount of dissolved materials (mostly 
proteins) and varies between 15 and 82% (around 65% average was observed).  Upon efficient 
removal of TSS and FOGs to less than 20 mg/l and 1 mg/l respectively, successful breakpoint 
chlorination enabled removal of fecal coliforms and other microorganisms.  The GEM System 
produced sludge with more than 15% and up to 22% of solids.  Small, dissolved protein 
molecules could not be removed.   
 



 

6860 Cortona Dr.  •   Goleta, CA 93117  •   Phone (805) 685 9100  •   Fax (805) 685 9105 
 www.cleanwatertech.com    

Page 26 

 
REFERENCES 
 
Bratby, J.; Marais, G.V.R., (1977) Flotation. In Purchas D.B. (Ed.), Solid/Liquid Separation 

Equipment Scale �Up. Upland Press, pp. 155-168. 
Carissimi, E.; Rubio, J. (2005) The Flocs Generator Reactor-FGR: A New Basis for Flocculation 

and Solid-liquid separation. Int. J. Miner. Process., 75, 237-247. 
Clayton, R.; Jameson, G.J.; Manlapig, E.V. (1991) The Development and Application of 

Jameson Cell. Mineral Engineering, 4, 925-933. 
Colic, M.; Morse, D.E.; Morse, W.O.; Matherly, T.G.; Carty, S.; Miller J.D. (2001)  From Air-

sparged Hydrocyclone to Bubble Accelerated Flotation: Mineral Industry Technology sets 
Stage for Development of New Wastewater Treatment Flotation. Proceedings Engineering 
Foundation Conference, Froth Flotation/Dissolved Air Flotation: Bridging the Gap, UEF 
Conferences, Tahoe City, California, in press. 

Da Rosa, J.; Rubio, J. (2005) The FF (flocculation-flotation) Process, in Minerals Engineering 
(web version available at www.elsevier.com/locate/mineng), in press. 

Desam, P.R.; Datta, A.; Morse, W.; Miller, J.D. (2001) A Computational Fluid Dynamics (CFD) 
Model for a Bubble Separation Tank Used in Wastewater Treatment, Proceedings 
Engineering Foundation Conference, Froth Flotation/Dissolved Air Flotation: Bridging the 
Gap, UEF Conferences, Tahoe City, California, in press. 

Fan, A.X.; Turro, N.J.; Somasundaran, P.; (2000) A Study of Dual Polymer Flocculation. 
Colloids Surf. A, 162, 141-148. 

Feris, L.A.; De Leon, A.T.; Santander M.; Rubio, J. (2004) Advances in The Adsorptive 
Particulate Flotation Process, Int. J. Miner. Process., 74, 101-106. 

Jameson, G.J. (1999) Hydrophobicity and Floc Density in Induced-air Flotation for Water 
Treatment. Colloids Surf. A, 151, 269-281. 

Kiuri, H.J. (2001) Development of Dissolved Air Flotation Technology from the 1st Generation 
to the Newest 3rd one (very thick microbubbles) with High Flow-rates (DAF in turbulent 
flow conditions). Water Science and Technology, 8, 1-8. 

Miller, J. D. (1981) Air-sparged Hydrocyclone and Method. US Pat. 4,279,743. 